www.diversifiedtestinglabs.com

"We Test Per Your Request"



April 25, 2025

Ms. Angela Diedrich DIXON TICONDEROGA COMPANY 2525 N. Casaloma Dr. Appleton, WI 54913

Reference: Laboratory Test Report

Lab Identification No. 64122

Invoice No. 95439

Dear Ms. Diedrich:

One (1) sample, identified as Decorol Flame Retardant Art Rolls; SKU# P101206 Blue, was received and tested in accordance with the National Fire Protection Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2023 Edition, (Test 1)". The results are as follows:

Test Results

| Specimen Number | Residual Flame | Weight Loss |
|-----------------|----------------|--------------|
| | (seconds) | (percent) |
| 1 | 0.0 | 24.59 |
| 2 | 0.0 | 12.46 |
| 3 | 0.0 | 14.17 |
| 4 | 0.0 | 15.41 |
| 5 | 0.0 | 13.26 |
| 6 | 0.0 | 13.02 |
| 7 | 0.0 | 13.30 |
| 8 | 0.0 | 27.62 |
| 9 | 0.0 | 20.61 |
| <u>10</u> | <u>0.0</u> | <u>15.88</u> |
| AVG | 0.0 | 17.03 |

The sample submitted **meets** the minimum requirements of the above standard. The average percent weight loss cannot exceed 40% and the weight loss of individual specimens cannot exceed mean value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds.

Sincerely,

Brian S. Dement

BSD/mr

